= teelfleb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

HSM.1 OWNER'S MANUAL




HSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

-
3 |
<&

(A1)ROUND ALLEN HEAD M6X12L PARTIAL THREAD QTY.8

:

(A2)HEX BOLT M10X35L PARTIAL THREAD QTY.4

 S—

kLJ

L1

L 1

(A6)ROUND ALLEN HEAD M12X30L PARTIAL THREAD QTY.2

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

HSM.1-062016 1.1
Steelfleb Page



HSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(A7)HEX BOLT M12X115L PARTIAL THREAD QTY.4

(A8)HEX BOLT M12X120L PARTIAL THREAD QTY.2

(A9)HEX BOLT M10X100L PARTIAL THREAD QTY.2

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

HSM.1-06201 1.2
S 062016 Steelfleb Page


puskin
螢光標示


HSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(7 \
\ /
__/ S

(C4)M10(1.D.)ARC WASHER R25-@20 QTY.8

(B1)NYLON LOCK NUT M10 QTY.6

4 \ i
\\ /

(B2)NYLON LOCK NUT M12 QTY.14  (c5)M12(1.D.)FLAT WASHER @25 QTY.12

Ol |

(C1)M6(1.D.)FLAT WASHER @16 QTY.8

(C6)M12(.D.)FLAT WASHER @34 QTY.12

(C2)M10(1.D.)FLAT WASHER @19 QTY.4

(C7)M12(1.D.)FLAT WASHER @44 QTY.2

(C3)M10(1.D.)FLAT WASHER @35 QTY.4

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

HSM.1-052016 1.
Steelfleb Page 2




HSM ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

D1.05/8"X@#10.5X8L STEEL BUSHING (8110-045) ------------- [4PCS]
D2.33/4"X@#13.5X28L STEEL BUSHING(8110-149) ------------ [4PCS]
D3.045X@25X80L STEEL BUSHING(8130-392) ---------------- [2PCS]
D4.@30X@20.2X6.5L STEEL BUSHING(8130-398) ------------- [4PCS]
D5.@10X20X19.5L STEEL BUSHING(8530-015)---------------- [4PCS]
D7.75X5TX120L FIXING PLATE (9220-046) ---------------------- [2PCS]
D8.032-1/2"X1/2"TX26 RUBBER DOUNT (9310-011) ----------- [2PCS]
D9.@2-1/2"X19TX26 RUBBER DOUNT (9310-012)-----=------- [4PCS]
D10.290X50X10T RUBBER DOUNT (9310-016)-------------- [10PCS]
D11.108X14.5TX263L RUBBER PAD (9310-075)--------===---- [2PCS]
D12.111X15TX80L RUBBER PAD(9310-100)------------====--- [2PCS]
D13. @117 PULLEY/(9213-010C)-----------xz=emmmmmmmmeeeeennnna- [2PCS]
D14. 1970mMm STEEL CABLE-----------meeemmmmmeeemmmmmeemmeeeee [2PCS]
D1 D2 D3 D4
® §) o
D5 D7 D8

D10 D11

D14

D12

&5 [

1970

HSM.1-052016 /’) 2
Strtececlfie Page



HSM ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

A[1PCS] B[1PCS] C[1PCS]

/5
//o
9,

<

y/A

>
E1[2PCS]

P
S
F[LPCS] 20HSM-F

G[1PCS] 20HSM-G H
H[1PCS] 20HSM-H
N[1PCS] 20HSM-N
S[1PCS] 8343-320

<

HSM.1-042021 /’)
Strtececlfie Page 3



puskin
螢光標示

puskin
螢光標示

puskin
螢光標示

puskin
螢光標示

puskin
螢光標示


HSM ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

I[2PCS] J[2PCS] K[PCS]

L[1PCS] M[1PCS]

O1[6PCS]

-L- 4
HSM.1-052016 Steclfle Page


puskin
螢光標示


HSM ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

P[2PCS] Q[2PCS]
8312-077 8313-188
\ \ [
“y © © ﬂ 8 O ©-© o
s
200 Y
- o 6
» 250 |
R[2PCS] T[2PCS]
@25X2050L

9211-034

9211-034

9211-034

9211-034

U[2PCS]
8321-063
_U.
84 =125

HSM.1-062016 /’) 5
Strtececlfie Page


puskin
螢光標示


ASSEMBLY INSTRUCTIONS

Above shows STEP 1
assembled and completed

A7 c6
A7 co /’/‘ drain hole
" ‘% C6X2
L B2X2
e a

B2X2
C6X2 drain hole

\

M10X25L CONE SCREW X2

M12 WASHER @34 X2—
M12X35L HEX BOLT X2—

M12X35L HEX BOLT X2——
M12 WASHER @34 X2—

M10X25L CONE SCREW X2

HSM.1-052016
Steelfle» Page 6




HSM ASSEMBLY INSTRUCTIONS

Above shows STEP 2
assembled and completed

SO

Bl cq |

i l/ C4
)ﬁ/ *
- </ & :'\H\i

<
2N I}/‘; -

C4

N,

A3

—v
\

{ Cc6
8\ c4 A8 -

HSM.1-052018 7.1
Steelfleb Page


puskin
螢光標示


HSM ASSEMBLY INSTRUCTIONS

Above shows STEP 3
assembled and completed

>
////J';g »
T

A
Cx
[P dNe

A (
:’/ Y )
1M

D) %
G 7~
NN (>
NN AN,

q )N BL
\\
N ™ c4
L ) ~
g D2 >

A8 c4 /8 ) \</
D3
HSM.1-052018

Steelfleb Page 7.2

A3



puskin
螢光標示


HSM ASSEMBLY INSTRUCTIONS

2 A
—®
Il —
|
s“; ‘J‘;;g‘f
=l -
il )
i
l‘:':iu
AL J
(@ o
N
P
. '
s
N
L &
\ ) )
V’i/ - @y ~ ) 14/?
= < ) iz/T %
() &
) \ - Aﬁ: F\‘{
Gy p
\ [
e ~
4

HSM.1-052016 /’)
Strtececlfie Page 8



HSM ASSEMBLY INSTRUCTIONS

Above shows STEP 5
assembled and completed

1. Attach D8 then cable (D14) onto Part T
and insert Part T into Part A and Part B respectively.

2. Assembly pulley (D13) with D1, D5, C2, A9, Part U
and B1 accordingly as shown.

3. Finally, attach A6, B2 and C5 as shown to fix cable (D14).
Push forward
Place part U in between of D5 and C2 of both sides

2)

Figure 1

HSM.1-062016 /’j
Strtececlfie



puskin
螢光標示

puskin
螢光標示

puskin
螢光標示


HSM ASSEMBLY INSTRUCTIONS

Cable Configuration Diagram

B
@]

_—D14

HSM.1-052016 A
Steelfleb Page 9



HSM ASSEMBLY INSTRUCTIONS

Above shows STEP 6
assembled and completed

/Y s

M12 WASHER @44
M12X20L ROUND BOLT

HSM.1-052016 /’)
Strtececlfie

)
Page 10.1



HSM ASSEMBLY INSTRUCTIONS

bove shows STEP 7
assembled and completed

//\\
~ ~
N ~ S
L I
~ ~
S D4 J >
S c7 ~
f&\f\ 5 AS \\‘ &\A\
DS \@
A\ > A5
Ty s «> g ,/ c5
3; 18 o {
=
P,
J ° L
| LN
AL
ez q
& P
p!
¥
‘ S
L8
~ L3 ™.
P A\ / *\;”\; \\
C oS @ ) ];”N \\
= S Qt‘)ﬂ i //>
() ~ -
Q NP5\ D4 e
B\

SN \/ 4 //
- Q\Mlz WASHER @44

M12X20L ROUND BOLT

Steelfleb Page 10.2

HSM.1-052016



~" Above shows STEP 8
assembled and completed

drain hole

) -
el
2 .

N AN

~ ]
(¢ L f?}\: - tTF {
1

N

1 \

N\ \
Ly

=4

HSM.1-052016

8

Steelfleb

HSM ASSEMBLY INSTRUCTIONS

Page 11



HSM ASSEMBLY INSTRUCTIONS

Above shows STEP 9
assembled and completed

D10

HSM.1-052016 12
Steelfleb Page


puskin
螢光標示

puskin
螢光標示

puskin
螢光標示

puskin
螢光標示

puskin
螢光標示

puskin
螢光標示


	HSM-P00
	HSM-P01-01
	HSM-P01-02
	HSM-P01-03
	HSM-P02
	HSM-P03
	HSM-P04
	HSM-P05
	HSM-P06
	HSM-P07-01
	HSM-P07-02
	HSM-P08
	HSM-P09
	HSM-P09-01
	HSM-P10-01
	HSM-P10-02
	HSM-P11
	HSM-P12

